


INTERMEDIATE LEVEL 



HOW TO ORDER THIS BOOK 
BY PHONE: 800-233-9936 or 71 7-291 -5609,   AM-  PM Eastern Time 
BY FAX: 71 7-295-4538 
BY MAIL: Order Department 
Technomic Publishing Company, Inc. 
851 New Holland Avenue, Box 3535 
Lancaster, PA 17604, USA.  
BY CREDIT CARD: American Express, VISA, Mastercard 

PERMISSION TO PHOTOCOPY-POLICY STATEMENT 
Authorization to photocopy items for internal or personal use, or the internal or personal use 
of specific clients, is granted by Technomic Publishing Co., Inc. provided that the base fee of 
US $3.00 per copy, plus US $.25 per page is paid directly to Copyright Clearance Center, 
222 Rosewood Drive, Danvers, MA 01923, USA. For those organizations that have been 
[...]
wastewater equipment, the operator must know the equipment and how to assess problems that occur. 
The most commonly encountered problems with grit systems are listed below. In troubleshooting 
these problems, the operator should always follow the guidelines provided in the manufacturer's 
Operations and Maintenance Manual. 

Common indicators of problems in grit systems include the following: 

grit packed on collectors 
too much vibration of cyclone degritter 
rotten-egg odor in grit chamber 
corrosion of metal and concrete 
low recovery rate of grit 
surface turbulence in aerated grit chamber is reduced 
overflowing grit chamber 
removed grit is gray in color, smells, and feels greasy 
accumulated grit in the chamber 

6.5 FLOW MEASUREMENT 

Flow measurement is used throughout the treatment process to ensure the efficient operation of 
treatment processes and to provide information (hydraulic and organic loading) needed to prepare 
required compliance reports for regulatory agencies. In addition, flow measurement records are 
invaluable for future reference, particularly when plant expansion is needed. Flow measurement 
records may also indicate population growth, infiltration, or industrial waste discharge into the 
sewers, and an increase in flow during wet weather is a measure of infiltrationlinflow. 

J A flow of 449 gpm is equal to one cubic foot per second. 



70 PRELIMINARY TREATMENT 

Many different methods are available for measuring flows. The methodology used is generally 
based upon making a physical measurement that can then be related to the quantity of liquid moving 
past a given point in a specified length of time. 

J The best type of combination wastewater flow and sludge flow measuring device is the magnetic 
flow meter. 

6.5.1 FILL AND DRAW 

In the fill and draw method of flow measurement, liquid flows into a container of known volume. 
The time required is measured. Dividing the liquid volume by time results in a flow rate. 

The actual methodology used is explained as follows: 

(1) Measure the dimensions of the container. 
(2) Calculate the volume of the container. 
(3) Determine the time required to collect the desired volume. 
(4) Calculate the flow. 

Let's take a look at exactly how the fill and draw method is used in practice. 

Example 6.5 

Problem: 

The aerobic digester is 60 ft long and 26 ft wide. The waste sludge pump operates for 45 
minutes, and the level of the liquid in the digester increases 2.7 ft. What is the flow rate in gallons 
per minute? 

Solution: 

volume pumped, ft3 = 60 ft X 26 ft X 2.7 ft 

volume pumped, gal = 4,2 12 ft3 X 7.48 gal / ft3 

= 3 1,506 gal 

flow rate, gpm = 
3 1,506 gal 

45 min 

= 700 gpm 

6.5.2 WEIRS 

Weirs are used to measure the flow in open channels. They are easy to install in partially filled 
pipes, channels, or streams, and they act as a dam or obstruction. They are accurate and relatively 
inexpensive. Their main disadvantages include large amounts of head loss and settling of solids 
upstream of the weir (Qasim, p. 227, 1994). 

The principle involved with the operation of a weir used for measurement is quite simple: When 
a constriction or barrier is placed in an open channel, the amount of water that passes over or through 



Flow Measurement 71 

the constriction is directly proportional to the head (height) of the water behind the constriction and 
the area of the opening in the constriction. Because the area of the opening in the constriction remains 
constant, the only required measurement is the head behind the constriction. With this information, 
the flow rate can be calculated. 

Configured in many different forms, the basic design of the weir, in all cases, is a constriction or 
a dam placed across a channel. The most common type of weir used in wastewater treatment is the 
V-notch weir. This weir consists of a solid vertical plate with a sharp crest and a V-notch (or 
triangular) cut in the top edge. The V-notch may have a 22.S0, 30°, 45", 60°, or 90" angle. 

Normal operation of the V-notch weir requires measurement of the head (distance fiom the surface 
of the water to the bottom of the V-notch at a point that is at least four times the maximum head of 
the weir behind the weir). The head over the weir must be measured accurately by a float, hook 
gauge, or level sensor. The head measurement is then converted to flow rate by reading a chart or 
calculation. Due to the complexity of the calculation, the use of a chart or instrumentation that 
automatically converts the head reading is recommended. 

Flow (Q), CFS = K X H'.' 

where 

H = head in feet 

K = constant related to weir angle 

Weirs require periodic cleaning to ensure that the head area relationship is not changed by growth 
or buildup of debris in the notch. Weirs that use devices to sense, display, and record flow rates must 
be checked periodically (annually) by a qualified technician. 

J Weir loading rate is determined by dividing flow (Q) by weir length. 

6.5.3 FLUMES 

Flumes use the same basic hydraulic principle as the weir. The major difference is in the 
construction of the unit. The flume design includes a very narrow section hown as the throat of the 
flume and a section that gradually changes fiom the width of the channel to the width of the throat. 
This section is known as the converging section. The throat of the flume produces a head in the 
converging section that can be measured and converted to flow rate. Critical depth is measured at 
the flume. 

There are several types of flumes. Probably the most common flume in wastewater treatment is 
the Parshall Flume. Normal operation of the Parshall Flume is the measurement of the head upstream 
of the throat at a point that is approximately two-thirds the length of the converging section. Head 
can be measured manually or by mechanical means (floats, sonic units, etc.). Flow rates can then be 
determined fiom a chart, by calculation, or automatically using mechanical or electronic methods. 
Due to the complexity of the calculation, flows are normally determined using a chart provided with 
the flume or by plant instrumentation. 

All plant instrumentation, including flow measurement devices, must be serviced periodically by 
a qualified instrument technician. The frequency of service is dependent on the quality of the 
instrument and the application for which it is used. 



72 PRELIMINARY TREATMENT 

6.6 PREAERATION 

In the preaeration process, wastewater is aerated to achieve and maintain an aerobic state (to 
fieshen septic wastes), strip off hydrogen sulfide (to reduce odors and corrosion), and agitate solids 
to release trapped gases (improve solids separation and settling). All of this can be accomplished by 
aerating the wastewater for 10 to 30 minutes. To reduce BOD5, preaeration must be conducted for 
45 to 60 minutes. 

6.7 CHEMICAL ADDITION 

Chemical addition is made to the wastestream in order to reduce odors, neutralize acids or bases, 
reduce corrosion, reduce BOD5, improve solids and grease removal, reduce loading on the plant, and 
aid subsequent processes. Actual chemical use depends on the desired result. Chemicals must be 
added at a point where sufficient mixing will occur to obtain maximum benefit. Chemicals typically 
used in wastewater treatment include chlorine, peroxide, acids and bases, mineral salts (ferric 
chloride, alum, etc.), and bioadditives and enzymes. 

J When primary sedimentation basins are being operated at flows greater than their design flow, 
flow equalization basins should be installed ahead of the primary tanks. 

6.8 FLOW EQUALIZATION 

The purpose of flow equalization is to reduce or remove the wide swings in flow rates (diurnal 
and storm) normally associated with wastewater treatment plant loadings. Plant flows through 
parallel units, such as screens and grit chambers, need balancing to aid optimum performance of 
each unit. 

The flow equalization process can be designed to prevent flows above maximum plant design 
hydraulic capacity, to reduce the magnitude of diurnal flow variations, and to eliminate flow 
variations. Flow equalization is accomplished using mixing or aeration equipment, pumps, and flow 
measurement. Normal operation depends on the purpose of the flow equalization system. Equalized 
flows allow the plant to perform at optimum levels by providing a stable hydraulic and organic 
loading. The downside to flow equalization is in the additional costs associated with construction 
and operation of the flow equalization facilities. 

6.9 REFERENCES 

Peavy, H. S., Rowe, D. R. and Tchobanoglous, G., Environmental Engineering. New York: McGraw-Hill, p. 221, 1985. 
Qasim, S. R., Wastewater Treatment Plants: Planning, Design, and Operation. Lancaster, PA: Technomic Publishing Co. 

Inc., 1994. 

6.10 CHAPTER REVIEW QUESTIONS 

6-1 While malung rounds of the bar screens, you detect the smell of rotten eggs. What does this 
indicate? 



Chapter Review Questions 

6-2 What is the purpose of preliminary treatment? 

6-3 What is the purpose of the bar screen? 

6-4 What two methods are available for cleaning a bar screen? 

6-5 Name two ways to dispose of screenings. 

6-6 What is a Parshall Flume used for? 

6-7 What must be done to the cutters in a comminutor to ensure proper operation? 

6-8 What controls the velocity in a gravity-type grit channel? 

6-9 The plant has three channels in service. Each channel is 3 feet wide and has a water depth of 
2.5 feet. What is the velocity in the channel when the flow rate is 9.0 MGD? 

6-10 A section of sprocket chain is broken on the mechanically cleaned screen. To ensure your 
safety while replacing the chain, you should first secure all energy sources to the machine. 
What should you do next? 

6-11 List three reasons why you might wish to include preaeration in the preliminary treatment 
portion of your plant. 

6-12 Name two reasons why we would want to remove grit. 



74 PRELIMINARY TREATMENT 

6-13 How slow should the flow of wastewater be in order to settle the grit? 

6-14 Below what velocity will grit settle in the screening channel? 

6-1 5 An empty screenings hopper 4 ft by 6 ft is filled to an even depth of 24 in over the course of 
64 hr. If the average plant flow rate was 4.0 MGD during this period, how many cubic feet 
of screenings were removed per million gallons of wastewater received? 

6-16 The decomposition process that results in the production of methane gas is known as 
decomposition. 

6-1 7 A V-notch weir is normally used to measure 

6-1 8 If untreated organic wastes are discharged to a stream, the dissolved oxygen level of the 
stream will 

6-19 The main purpose of the grit chamber is to 

6-20 The main purpose of primary treatment is to 

6-21 List four applications for chemical addition as a preliminary treatment process. 

6-22 Calculate the weir loading for a sedimentation tank that has an outlet weir 500 ft long and a 
flow of 4.5 MGD. Your answer should be in gpdlfi. 



CHAPTER 7 

Sedimentation 

7.1 INTRODUCTION 

T HE purpose of sedimentation (or clarification) is to remove settleable organic and flotable solids. 
In primary treatment, normally, each primary clarification unit can be expected to remove 90 to 

95% settleable solids, 40 to 60% total suspended solids, and 25 to 35% BOD5. 

J Note: Performance expectations for settling devices used in other areas of plant operation are 
normally expressed as overall unit performance rather than settling unit performance. 

J Note: There are many different terms used to describe the sedimentation process. The terms 
clarification, settling, sedimentation, and thickening can be used. 

Sedimentation may be used throughout the plant to remove settleable and flotable solids. It is used 
in primary treatment, secondary treatment, and advanced wastewater treatment processes. In primary 
treatment, settleable and floatable solids are removed using septic tanks, two-story tanks (Imhoff 
tanks), or plain settling tanks. In secondary treatment, sedimentation occurs in plain settling tanks 
and is used to remove solids produced by the biological processes used for secondary treatment. 

J Note: When sludge depth in a secondary sedimentation tank is too high, sludge may become 
septic. 

In advanced (tertiary) treatment, sedimentation occurs in plain settling tanks used to remove solids 
produced by biological or chemical processes. 

In this chapter, we discuss primary treatment or primary clarification and also include a discussion 
on the operation of secondary clarifiers. 

Primary sedimentation or treatment using large basins in primary settling is achieved under 
relatively quiescent conditions (see Figure 7.1). Within these basins, the primary settled solids are 
collected by mechanical scrapers into a hopper, from which they are pumped to a sludge-processing 
area. Oil, grease, and other floating materials (scum) are skimmed from the surface. The effluent is 
discharged over weirs into a collection trough. 

J Note: The primary or secondary sedimentation basis drains must be higher than the receiving sump 
to allow for gravity flow out of the basin. 

J In the daily operation of the primary sedimentation or settling process, the operator normally 
collects influent and effluent settleable solids samples, removes scum and sludge, and monitors 
the operation of mechanical equipment. 



76 SEDIMENTATION 

Influent 

Primary Treatment 
- W 4  

Collection Screening & Grit 
System Comminution 

-C 
Chamber 

b 

.t Sludge 
Screenings Grit P- 

* 
Figure 7.1 Sedimentation. 

7.2 PRIMARY SEDIMENTATION: PROCESS DESCRIPTION 

In primary sedimentation, wastewater enters a settling tank or basin. Velocity is reduced to 
approximately one foot per minute. 

J Notice that the velocity is based on minutes instead of seconds as was the case in the grit channels. 
A grit channel velocity of 1 ft/s would be 60 ft/min. 

Solids that are heavier than water settle to the bottom while solids that are lighter than water float 
to the top. Settled solids are removed as sludge, and floating solids are removed as scum. Wastewater 
leaves the sedimentation tank over an effluent weir and on to the next step in treatment. The efficiency 
of the process is controlled by detention time, temperature, tank design, and condition of the 
equipment. 

J A device called a "collector" is sometimes installed on the surface of circular primary settling 
tanks to remove floatable solids. 

7.2.1 EQUIPMENT PLAIN SETTLING TANKS (CLARIFIERS) 

The plain settling tank or clarifier optimizes the settling process. The tanks can be rectangular, 
square, or circular. Rectangular tanks normally have the flow entering on one end and leaving at the 
opposite end. Circular units may have the flow entering at the center (center feed) and leaving along 
the outer edge or entering along the outer edge (peripheral feed) and leaving near the center. 

Sludge is removed fkom the tank for processing in other downstream treatment units. Flow enters 
the tank, is slowed and distributed evenly across the width and depth of the unit, passes through the 
unit, and leaves over the effluent weir. Detention time within the primary settling tank is from one 



Primary Sedimentation: Process Description 77 

to three hours (two hour average) and two to four hours (three hour average) for secondary settling 
tanks. 

Sludge removal is accomplished fiequently on either a continuous or intermittent basis. Continu- 
ous removal requires additional sludge treatment processes to remove the excess water resulting 
fiom removal of sludge that contains less than 2 to 3% solids. Intermittent sludge removal requires 
the sludge be pumped from the tank on a schedule frequent enough to prevent large clumps of solids 
fiom rising to the surface but infrequent enough to obtain 4 to 8% solids in the sludge withdrawn. 

J To determine when enough sludge has been withdrawn fiom the primary clarifier is to note the 
consistency of the sludge by sampling from the pump discharge line. 

Scum must be removed fiom the surface of the settling tank frequently. This is normally a 
mechanical process but may require manual start-up. The system should be operated frequently 
enough to prevent excessive buildup and scum carryover but not so frequent as to cause hydraulic 
overloading of the scum removal system. 

Settling tanks require housekeeping and maintenance. Baffles (prevent flotable solids, scum, from 
leaving the tank), scum troughs, scum collectors, effluent troughs, and effluent weirs require frequent 
cleaning to prevent heavy biological growths and solids accumulations. Mechanical equipment must 
be lubricated and maintained as specified by manufacturer's recommendations or in accordance with 
procedures listed in the plant Operations and Maintenance Manual. 

Process control sampling and testing is used to evaluate the performance of the settling process. 
Settleable solids, dissolved oxygen, pH, temperature, total suspended solids and BOD5, as well as 
sludge solids and volatile matter testing are routinely accomplished. 

7.2.2 PROCESS CONTROL CALCULATIONS 

As with many other wastewater treatment plant unit processes, process control calculations aid in 
determining the performance of the sedimentation process. Process control calculations are used in 
the sedimentation process to determine 

percent removal 
hydraulic detention time 
surface loading rate (surface settling rate) 
weir overflow rate (weir loading rate) 
sludge pumping 
percent total solids (% TS) 

the following sections, we look at a few of the process control calculations used in primary 
sedimentation processes. 

7.2.2.1 Surface Loading Rate (Surface Settling Rate) 

Surface loading rate is the number of gallons of wastewater passing over one square foot of tank 
per day. This can be used to compare actual conditions with design. Normal range is 300 to 1,200 
gallons/day/ft2. 

flow, gal 1 day 
surface settling rate, gpd / ft2 = 

settling tank area, ft2 



SEDIMENTATION 

Example 7.1 

Problem: 

The settling tank is 1 10 feet in diameter, and the flow to the unit is 4.0 MGD. What is the surface 
loading rate in gallons/day/ft2? 

Solution: 

4.0 MGD X 1,000,000 gallMGD = 421 gpdlft2 
surface loading rate = 

0.785x110ftx11Oft 

7.2.2.2 Weir Overflow Rate (Weir Loading Rate) 

Weir overflow rate (weir loading rate) is the amount of water leaving the settling tank per linear 
foot of weir. The result of this calculation can be compared with design. Normally, weir overflow 
rates of 10,000 to 20,000 gallon/day/foot are used in the design of a settling tank. 

flow, gal l day 
weir overflow rate, gpd l ft = 

weir length, Et 

Example 7.2 

Problem: 

The circular settling tank is 80 feet in diameter and has a weir along its circumference. The effluent 
flow rate is 2.65 MGD. What is the weir overflow rate in gallons per day per foot? 

Solution: 

weir overflow, gpd / ft = 
2.65 MGD X 1,000,000 gal 1 MGD 

3.14 X 80 feet 

= 10,549 gallons l day l foot 

7.2.2.3 Sludge Pumping 

Determination of underflow sludge pumping (the quantity of solids and volatile solids removed 
from the sedimentation tank) provides accurate information needed to evaluate the performance of 
the operation and to control process residual treatment units. 

Solids pumped, lb l day = pump rate, gpm X pump time, min I day X 8.34 lbs l gal X % solids (7.3) 

Volatile solids, lbl day = pump rate X pump time X 8.34 X % solids X % volatile matter (7.4) 

Example 7.3 

Problem: 

The sludge pump operates 20 minutes per hour. The pump delivers 25 gallonslminute of sludge. 
Laboratory tests indicate that the sludge is 5.0% solids and 64% volatile matter. How many pounds 
of volatile matter are transferred fiom the settling tank to the digester each day? 



Primary Sedimentation: Process Description 

Solution: 

pump time = 20 minutes/hour 
pump rate = 25 gpm 
% solids = 5.0% 
% VM = 64% 

volatile solids, lb / day = 25 gpm X (20 min / hr X 24 hr l day) X 8.34 lb l gal X 0.050 X 0.64 

7.2.2.4 Percent Total Solids (% TS) 

Example 7.4 

Problem: 

A settling tank sludge sample is tested for solids. The sample and dish weigh 72.69 g. The dish 
alone weighs 20.20 g. After drying, the dish with dry solids weighs 22.50 g. 

What is the percent total solids (% TS) of the sample? 

Solution: 

sample + dish 72.69 g dish + dry solids 22.5 g 
dish alone -20.2 g dish alone -20.2 g 
sample weight 52.49 g dry solids weight 2.3 g 

7.2.2.5 Solids Mass Balance 

The quantity of solids entering any settling tank must equal the quantity of solids removed from 
the unit (either as underflow solids or effluent solids). If there is a significant difference between 
these two numbers (NO-15%) it usually indicates a process control problem or a sampling and 
testing problem. 

7.2.2.5.1 Solids In 

Example 7.5 

Problem: 

Using the following data, how many pounds of solids enter the settling tank each day? 

flow = 2.57 MGD 
TSS = 268 mg/L 



80 

Solution: 

SEDIMENTATION 

solidsin =268mg/Lx2.57 MGD x8.34lblmglL/MG 

= 5,744 lb / day 

7.2.2.5.2 Solids Out 

solids,, lblday = TSS,, mg/ L X flow,, MGD X 8.34 lb/mg/ LIMG 

Example 7.6 

Problem: 

Using the following data, how many pounds of solids leave with the settling tank effluent each 
day? 

flow = 2.57 MGD 
TSS = 175 mg/L 

Solution: 

solidsin =175mglLx2.57MGDx8.34lblmglL/MG=3,7511b/day 

7.2.2.5.3 Underflow Solids 

solids, lb = gprn X minutes X cyclesl day X 8.34 lb 1 gal X 0.045 

Example 7.7 

Problem: 

Using the data provided, how many pounds of underflow solids are removed each day? 

Pump rate 85 gpm 
Pump cycle time 20 minutes/cycle 
Frequency 3 cycledday 
% Solids 4.0% 

Solution: 

solids, lbs = 85 gprn X 20 min X 3 cyclesl day X 8.34 lb l gal X 0.04 = 1,7O l lb l day 

7.2.2.5.4 Solids Balance 

[solids,, lb / day - (solids,, lb / day + underflow solids)] X 100 
solids, lb = 

solids,, lb /day (7.8) 

Example 7.8 

Problem: 

Using the following data, determine the solids balance for the primary settling tank. 



Secondary Sedimentation 

Solidsout 3,785 lblday 
Underflow solids 1,8l l lblday 

Solution: 

[6,29Olblday-(3,7851b/day+ 1,81llb/day)] X 100 
solids balance = 

6,290 lb l day 

7.2.2.6 Expected Performance 

Primary settling will normally remove: 

Settleable solids 90-95% 
Total suspended solids 4040% 
BODs 25-35% 

7.3 SECONDARY SEDIMENTATION 

As stated earlier, sedimentation occurs in both primary and secondary clarifiers. The sedimentation 
process that occurs in the secondary clarifier is somewhat similar to what occurs in the primary. In 
this section, we discuss the factors that affect secondary clarifier performance. 

J The main difference between the operation of a primary and secondary clarifier is the density of 
the sludge removed from each clarifier. 

7.3.1 FACTORS AFFECTING SECONDARY CLARIFIER PERFORMANCE 

Secondary clarifier performance is affected by five factors: 

hydraulic loading rate (a.k.a. ovefflow rate) 
solids loading rate 
settled sludge volume (SSV) 
sludge volume index (SVI) 
return sludge rate 

7.3.1.1 Hydraulic Loading Rate 

Hydraulic loading rate calculates the upward velocity of the water in the clarifier. The upward 
velocity is important because the sludge settling rate must be faster than this upward velocity in order 
for the sludge to settle rather than be carried over the weir. 

Hydraulic loading rate is calculated by dividing the clarifier effluent flow by the clarifier surface 
area. (Note: The clarifier effluent flow is assumed to be equal to the aeration influent flow.) Making 
this calculation is similar to calculating the velocity in a pipe; we can say that it is just a large diameter 
pipe with the flow going upward. Units used are gallday/ft2. 

Note: 100 gal/day/ft2 is equal to .009 ft/min or . l  l idmin. 

Example 7.9 

Problem: 

Using the data below, calculate hydraulic loading rate. 



82 SEDIMENTATION 

Aeration influent flow = 25 MGD 
Aeration tank MLTSS = 2,300 mg/L 
Four clarifiers: 125 ft diameter, 12 ft in depth 

Solution: 

25,000,000 
hydraulic loading rate = 

(125)~ (3.14/4) 4 

J Typical hydraulic loading rates for clarifier design are 450 to 600 gal/day/ft2. 

J Hydraulic load at peak sustained daytime flow should not exceed 750 gaL'day/ft2. 

7.3.1.2 Solids Loading Rate 

The solids loading rate calculates the downward flow of solids needed in the clarifier. This is 
important because there is a maximum rate at which solids will move to the bottom of the clarifier. 

(aeration influent flow + return sludge flow) X 8.34 
solids loading rate = 

# clarifiers X (diameter)2 X - (7.9) 
4 

Example 7.10 

Problem: 

Using the data below, calculate the solids loading rate. 

Aeration influent flow = 25 MGD 
Aeration tank MLTSS = 2,300 mg/L 
Return sludge, flow = 1 8 MGD 
RTSS = 5,500 mg/L 
Four clarifiers: 125 ft diameter, 12 ft depth 

Solution: 

solids loading rate = (25 + 18) (2,300) = 16.8 lblday/ftz 
[4 (1 25)' X M] 4 

J Most clarifiers will not work correctly if the solids loading rate exceeds 24 lb/day/ft2; however, 
some deep clarifiers have recently been reported to work correctly at solids loadings of 30 
lb/day/ft2. 

7.3.1.3 Settled Sludge Volume (SSV) 

The settled sludge volume (SSV) is used to determine the volume to which one liter of mixed 
liquor will settle in a specified period of time. It is usually designated as SSVs or SSV3o to represent 



Secondary Sedimentation 83 

five minutes and 30 minutes, respectively. The units are mL/L. Originally, the test was run in 1,000 
milliliter graduated cylinders but did not accurately represent the clarifier because the friction of the 
sludge against the wall slowed down the rate of settling. 

To solve this problem, the Mallory settleometer was developed. The Mallory is run in a two-liter 
beaker that is marked as if it was a one-liter beaker. It is about three times the diameter of a graduated 
cylinder and about one third as tall. The Mallory accurately predicts clarifier performance as long 
as the 30-minute SSVs are less than 500 mLIL. At values above this, the Mallory is also interfered 
with by the beaker walls. 

To eliminate all the wall effects, the stirred settleometer is used. It is run in a graduated cylinder 
with a slow 12 RPH stirrer to prevent the sludge from clinging to the walls and to simulate the effect 
of the clarifier rake. 

7.3.1.4 Sludge Volume Index (SW) 

The sludge volume index (SVI) indicates the ability of sludge to compact. It is determined by 
dividing the SSV3o by the MLTSS concentration and multiplying this value by 1,000. 

Example 7.11 

Problem: 

Using the data below, calculate the sludge volume index. 

Aeration influent flow = 25 MGD 
Aeration tank MLTSS = 2,300 mg/L 
Return sludge flow = 18 MGD 
RTSS = 5,500 mgL 
SSV30 = 325 mL/L 
Four clarifiers: 125 ft diameter, 12 ft depth 

Solution: 

J The SVI of a properly operated activated sludge process should be between 75 and 125 mL1g. 

7.3.1.5 Return Sludge Rate 

The return sludge rate is the one physical parameter the operator can easily adjust to control 
operation of the secondary clarifier. The other physical parameters an operator can change are the 
number of clarifiers in service or chemical (polymer) addition. Return sludge flow rate is normally 
expressed as a percent of the aeration influent flow rate. 

Example 7.12 

Problem: 

Using the data below, determine the return sludge rate. 

Aeration influent flow = 25 MGD 



84 SEDIMENTATION 

Aeration tank MLTSS = 2,300 mg/L 
Return sludge, flow = 18 MGD 
RTSS = 5,500 mg/L 
Four clarifiers: 125 ft diameter, 12 ft depth 

Solution: 

(1 8 / 25) (1 00) = 72% 

7.4 PRIMARY SEDIMENTATION: COMMON OPERATIONAL PROBLEMS 

Wastewater treatment plant operators must become familiar with and recognize the probable 
causes and solutions of operational problems in primary sedimentation. Two of the most common 
operational problems are presented in Table 7.1 along with the probable causes and solutions. 

7.5 EFFLUENT FROM SETTLING TANKS 

Upon completion of screening, degritting, and settling in sedimentation basins, large debris, grit, 
and many settleable materials have been removed from the wastestream. What is left is referred to 
as primary effluent. Usually cloudy and frequently grey in color, primary effluent still contains large 
amounts of dissolved food and other chemicals (nutrients). These nutrients are treated in the next 
step in the treatment process (Secondary Treatment Unit Processes). 

J Note: Four processes occur in the primary treatment sedimentation unit processes: (1) flotation, 
(2) settling and compaction of solids, (3) clarification, and (4) solids thickening. 

7.6 CHAPTER REVIEW QUESTIONS 

7- 1 What is the purpose of sedimentation? 

TABLE 7.1. Primary Sedimentation: Operational Problems. 

Observations Probable Cause Solutions 

Floating sludge Solids decomposing in tank. 

Scrapers damaged or worn. 
Solids withdrawal line clogged. 
Damaged or missing inlet baffles. 

Black and odorous Solids collectors worn or damaged. 
septic wastewater Improper underflow (solids) pumping rates. 

Inadequate pretreatment of organic 
industrial wastes. 
Sewage decomposing in collection 
system. Recycle of excessively strong 
digester supernatant. 
Underflow (solids) withdrawal line plugged. 

Remove solids (underflow) more often or at a 
higher rate. 
Repair or replace scrapers as necessary. 
Clear line. 

Repair or replace baffles. 
Repair or replace collectors as necessary. 

Increase frequency and duration of pumping 
cycles until solids density decreases to 
desirably low value. 
Pre-aerate wastewater. 

Chlorinate in collection system. Provide 
treatment before cycling, or reduce rate of 
return. 
Reverse flow to clean line. 



Chapter Review Questions 85 

7-2 The sludge pump operates 20 minutes every three hours. The pump delivers 70 gpm. If the 
sludge is 5.0% solids and has a volatile matter content of 64%, how many pounds of volatile 
solids are removed from the settling tank each day? 

7-3 The circular settling tank is 90 A in diameter and has a depth of 10 ft. The flow rate is 2.5 
MGD. What is the detention time in hours, surface loading rate in gallons/day/ft2, and weir 
ovefflow rate in gallons/day/foot? 

7-4 What is the recommended procedure to follow when removing sludge intermittently from a 
primary settling tank? 

7-5 Why is there normally a baffle at the effluent end of the primary settling tank? 

7-6 How much of the settleable solids are removed by primary settling? 

7-7 What is an average detention time in a primary clarifier? 

7-8 A settling tank is 90 ft long, 25 ft wide, 10 ft deep, and receives a flow rate of 1.6 MGD. 
What is the surface overflow rate in gpd/ft2? 

7-9 A settling tank with a total weir length of 90 ft receives a flow rate of 1.35 MGD. What is 
the weir ovefflow rate in gpdlft? 

7-10 A wastewater treatment plant has six primary tanks. Each tank is 90 ft long and 15 ft wide 
with a side water depth of 10 A and has a total weir length of 80 ft. The flow rate to the plant 
is 6 MGD. There are three tanks currently in service. Calculate the detention time in minutes, 
the surface overflow rate in gpd/ft2, and the weir ovefflow rate in gpdlft. 



86 SEDIMENTATION 

7-1 1 A primary settling tank is 80 feet in diameter and 10 feet deep. What is the detention time 
when the flow rate is 3.25 MGD? Your answer should be in hours. 

7-1 2 What is the purpose of the settling tank in the secondary or biological treatment process? 

7- 13 The circular settling tank is 90 ft in diameter and has a depth of 10 ft. The effluent weir extends 
around the circumference of the tank. The flow rate is 3.70 MGD. What is the detention time 
in hours, surface loading rate in gallons/day/ft2, and weir overflow rate in gallons/day/foot? 

7-14 An underflow pump operates 30 minutes every three hours. The pump delivers 80 gpm. If 
the underflow is 5.0% solids and has a volatile matter content of 66%, how many pounds of 
volatile solids are removed from the settling tank each day? 

7-1 5 A circular setting tank is 80 R in diameter and has a depth of 9 ft. The effluent weir extends 
around the circumference of the tank. The flow rate is 2.60 MGD. What is the detention time 
in hours, surface loading rate in gallons/day/ft2, and weir overflow rate in gallons/day/foot? 

7-16 There are several large clumps of black, odorous solids floating on the surface of the primary 
clarifier. The total solids concentration of the underflow from the clarifier at the beginning 
of the 20-minute pumping cycle is 10%. After 10 minutes of pumping, the solids concentra- 
tion drops to 1.0%. What is happening, and what should the operator do to correct the 
problem? 

7-1 7 The effluent from a primary clarifier contains an excessive amount of suspended solids. The 
theoretical detention time based on flow rates and clarifier volume are well within the design 
range for the clarifier. A dye introduced into the clarifier influent appears in the clarifier 
effluent in 12 minutes and can no longer be seen in the clarifier after 25 minutes. What is the 
most likely problem? What are the possible causes and the appropriate solutions to the 
problem? 

7-18 The primary settling tank is 150 feet long, 90 feet wide, and 12 feet deep. The average daily 
flow is 13.4 MGD. What is the hydraulic detention time in hours? 



CHAPTER 8 

Wastewater Treatment Ponds 

8.1 INTRODUCTION 

T HE pond is one of the most widely used devices for treatment of municipal and industrial wastes. 
Oxidation ponds or lagoons can provide equivalent treatment results even without preliminary 

treatment. Ponds have low operation and maintenance requirements and, when land costs are 
relatively low, low initial construction costs. 

Ponds, along with trickling filters (see Chapter 9) and rotating biological contactors (RBCs) (see 
Chapter 1 O), are considered secondary treatment unit processes. Secondary treatment refers to those 
treatment processes that use biological processes to convert dissolved suspended and colloidal 
organic wastes to more stable solids that can either be removed by settling or discharged to the 
environment without causing harm. 

Exactly what is secondary treatment? As defined by the Clean Water Act (CWA), secondary 
treatment produces an effluent with no more than 30 mg/L BODS and 30 mg/L total suspended solids. 

J The CWA also states that ponds and trickling filters will be included in the definition of secondary 
treatment even if they do not meet the effluent quality requirements continuously. 

Most secondary treatment processes decompose solids aerobically, producing carbon dioxide, 
stable solids, and more organisms. Because solids are produced, all of the biological processes must 
include some form of solids removal (settling tank, filter, etc.). 

Secondary treatment processes can be separated into two large categories: fixed film systems and 
suspended growth systems. 

Fixed film systems are processes that use a biological growth (biomass or slime) that is attached 
to some form of medium. Wastewater passes over or around the medium and the slime. When the 
wastewater and slime are in contact, the organisms remove and oxidize the organic solids. The 
medium may be stone, redwood, synthetic materials, or any other substance that is durable (capable 
of withstanding weather conditions for many years), provides a large area for slime growth while 
providing open space for ventilation, and is not toxic to the organisms in the biomass. Fixed film 
devices include trickling filters and RBCs. 

Suspended growth systems are processes that use a biological growth that is mixed with the 
wastewater. The most typical suspended growth systems are the various modifications of the 
activated sludge process (see Chapter 1 1). 

8.2 TREATMENT PONDS 

As stated above, wastewater treatment can be accomplished using ponds. Moreover, ponds are 
relatively easy to build and manage, they accommodate large fluctuations in flow, and they can also 
provide treatment that approaches conventional systems (producing a highly purified effluent) at 



88 WASTEWATER TREATMENT PONDS 

much lower cost. It is the cost (the economics) that drives many managers to decide on the pond 
option. Unfortunately, it is the ease of operation of ponds that often leads to the opinion that ponds 
do not need operator attention or control. Nothing could be further from the truth-ponds, to perform 
as designed, do require operator attention and control. 

The actual degree of treatment provided depends on the type and number of ponds used. Ponds 
can be used as the sole type of treatment, or they can be used in conjunction with other forms of 
wastewater treatment-that is, other treatment processes followed by a pond or a pond followed by 
other treatment processes. 

J Note: Algae is necessary for the proper functioning of a stabilization or oxidation pond. 

8.2.1 TYPES OF PONDS 

Ponds can be classified (named) based upon their location in the system, by the type of wastes 
they receive, and by the main biological process occurring in the pond. First, we look at the types of 
ponds according to their location and the type of wastes they receive: raw sewage stabilization ponds, 
oxidation ponds, and polishing ponds. Then, in the following section, we look at ponds classified by 
the type of processes occurring within the pond: aerobic ponds, anaerobic ponds, facultative ponds, 
and aerated ponds. 

Note: Cattails growing in a lagoon or pond will cause short circuiting in the affected lagoon or 
pond. 

8.2.1.1 Raw Sewage Stabilization Pond 

The raw sewage stabilization pond is the most common type of pond. With the exception of 
screening and shredding, this type of pond receives no prior treatment. Generally, raw sewage 
stabilization ponds are designed to provide a minimum of 45 days detention time and to receive no 
more than 30 pounds of BODs per day per acre. The quality of the discharge is dependent on the 
time of the year. Summer months produce high BODs removal and excellent suspended solids 
removals. 

The pond consists of an influent structure, pond berm or walls, and an effluent structure designed 
to permit selection of the best quality effluent. Normal operating depth of the pond is three to five 
feet. 

The process occurring in the pond involves bacteria decomposing the organics in the wastewater 
(aerobically and anaerobically) and algae using the products of the bacterial action to produce oxygen 
(photosynthesis). Because this type of pond is the most commonly used in wastewater treatment, the 
process that occurs within the pond is described in greater detail in the following. 

When wastewater enters the stabilization pond, several processes begin to occur. These include 
settling, aerobic decomposition, anaerobic decomposition, and photosynthesis. Solids in the waste- 
water will settle to the bottom of the pond. In addition to the wastewater solids entering the pond, 
solids that are produced by the biological activity will also settle to the bottom. Eventually, this will 
reduce the detention time and the performance of the pond. When this occurs (20 to 30 years is 
normal), the pond will have to be replaced or cleaned. 

Bacteria and other microorganisms use the organic matter as a food source. They use oxygen 
(aerobic decomposition), organic matter and nutrients to produce carbon dioxide, water, stable solids 
(which may settle out), and more organisms. The carbon dioxide is an essential component of the 
photosynthesis process occurring near the surface of the pond. 

Organisms also use the solids that settled out as food material; however, the oxygen levels at the 
bottom of the pond are extremely low, so the process used is anaerobic decomposition. The organisms 



Treatment Ponds 89 